

TEST REPORT

Mechanical & Hardgoods Lab

Report No : HY/2009/10346

Page : 1 of 3

Date : 2009/02/17

E MEI JEWELRY CO., LTD

No. 11 Alley46 Lane 108 Siwei St., Sanchong City. Taipei . Taiwan

The following merchandise was submitted & identified by the applicant as:

Type of Product: Acrylicstone
Sample Receiving Date: 2009/02/16
Testing Period: 2009/01/17 – 2009/01/22

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested

For compliance with phthalates content in US Public Law 110-314 (HR 4040 ‘Consumer Product Safety Improvement Act of 2008’).

Test Results

- Please refer to next page(s).

Results summary

Test item	Result
Phthalates	PASS

Overall Conclusion

The submitted samples **comply with** the requested test requirements.

Signed for and on behalf of
 SGS Taiwan Ltd.

 Iris Huang
 Supervisor

The content of this PDF file is accordance with the original issued reports for reference only. 此 PDF 電子檔內容根據原簽發之紙本報告製作，僅供參考用。
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service which is available on request or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT

Mechanical & Hardgoods Lab

Report No : HY/2009/10346

Page : 2 of 3

Test Results:

Phthalates

Method: With reference to ASTM D3421-75. Analysis was performed by Gas Chromatography / Mass Spectrometry.

Toys and childcare articles

<u>Test item</u>	<u>1</u>	<u>2</u>	<u>Permissible Limit</u>
Dibutyl Phthalate (DBP)	ND	ND	0.1%
Benzylbutyl Phthalate (BBP)	ND	ND	0.1%
Bis-(2-ethylhexyl)Phthalate (DEHP)	ND	ND	0.1%
Conclusion	PASS	PASS	---

Toys that can be placed in the mouth and childcare articles

<u>Test item</u>	<u>1</u>	<u>2</u>	<u>Permissible Limit</u>
Diisononyl Phthalate (DINP)	ND	ND	0.1%
Di-n-octyl Phthalate (DNOP)	ND	ND	0.1%
Diisodecyl Phthalate (DIDP)	ND	ND	0.1%
Conclusion	PASS	PASS	---

Sample Description:

1. Yellow transparent plastic of sample
2. Silver colored coating of sample

- Note:
1. % = percentage by weight
 2. ND = not detected
 3. Method Detection Limit for each of DBP, BBP, DEHP and DNOP = 0.003%
 4. Method Detection Limit for each of DINP and DIDP = 0.01%
 5. Effective Date = 10 February 2009

The content of this PDF file is accordance with the original issued reports for reference only. 此 PDF 電子檔內容根據原簽發之紙本報告製作，僅供參考用。

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service which is available on request or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT

Mechanical & Hardgoods Lab

Report No : HY/2009/10346

Page : 3 of 3

Sample picture (As received)



** End of Report **

DRAFT

The content of this PDF file is accordance with the original issued reports for reference only. 此 PDF 電子檔內容根據原簽發之紙本報告製作，僅供參考用。
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service which is available on request or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.